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Report No.: BTL-FCCP-7-2203G019
7. APPENDIX G - FREQUENCY STABILITY FOR SA
7.1 TEST RESULTS
7.1.1 FREQUENCY ERROR VS. VOLTAGE
NR | scs | BW F T T Freq. | Fve®
req . . est est i VS. .
Band | [kHz] | [MHz] Channel [MHz] Modulation RB config Temp. | Volt. Error rated Verdict
[Hz]
[ppm]
LV -9.67 | -0.001 PASS
N71 15 20 Middle 680.5 DFTC')SF;gEDM Outer_Full NT NV -11.83 | -0.002 PASS
HV -10.02 | 0.005 PASS
7.1.2 FREQUENCY ERROR VS. TEMPERATURE
NR | scs | BW F T I Freq. | Fo%
req . . est est ) VS. .
Band | [kHz] | [MHz] Channel [MHz] Modulation RB config Temp. Volt. Error rated Verdict
[Hz]
[ppm]
-30 -11.18 | -0.007 PASS
-20 -10.78 | -0.005 PASS
-10 -9.81 | -0.004 PASS
0 -11.17 | 0.002 PASS
N71 | 15 | 20 | Middle | 680.5 DFTQ'T;g;DM Outer Full | 10 NV [ 9.15 | -0.008 | PASS
20 -9.89 | -0.005 PASS
30 -10.18 | 0.006 PASS
40 -11.05 | 0.005 PASS
50 -11.34 | 0.003 PASS

End of Test Report
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